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_ Esfuerzo  Limite %
do. Colada Material Calidad Acero  Largo Cantidad %C %Mn %P %S %Si %Cu "/%r %Ni %Sn %Nb %V %Mo Maximo Elastico Elongacion
162617 Cuadrado 3/4" ASTM36 6.10 10.320 0.150 0.760 0.011 0.037 0.270 0.1 0.0 0.060 0.010 0.000 0.002 C.015 71,800 48,100 24.70
162618 Cuadrado 3/4" ASTM36 6.10 4120 0.170 0.770 0.011 0.029 0.320 0.1;&3.07{3 §.060 0.010 0.000 0.002 C.014 72,500, 47,800 22.20
162614 Cuadrado 3/4" ASTM36 6.10 14395 0.160 0.720 0.016 0.043 0.%60 0.230%8M60 0.080 0.010 0.000 0.002 0.019 73,300 47,200 26.70
162621 Cuadrado 3/4" . ASTM36 6.10 2.055 0.180 0.820 0.010 0.03 3 0.230 0.0TOf,O. 70 0.010 0.000 0.002 0016 73,800 49,000 22.580
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